For Parts Call 606-678-9623 or 606-561-4983

RYOBI
BLOWER/VACUUM
MODEL NUMBERS RY08554 AND RY09907
REPAIR SHEET

WWW.mymowerparts.com



Figure A

For Parts Call 606-678-9623 or 606-561-4983

RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08554 AND RY09907

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08554 AND RY09907

[

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your

BLOWER/VACUUM or when ordering repair parts.

]

PARTS LIST (FIGURE A)

KEY PART
NO. NUMBER DESCRIPTION QTY
1 900960002 Vacuum Bag W/ShOUIEr STrap ....ceuieeiiiiiiicciietieiee e e e et e e e e e e e e e e s s nn e ee e e e e e e e e e ennnnnes 1
2 570543001 UPPEY BIOWEE TUDE ...ttt e e e e e e e e e e e e s e e e eeeeaaaaeeas 1
3 580613001 High Velocity Nozzle W/ Leaf SCraper. ... it 1
4 570564001 SWEEPEN NOZZIE ....ce e ettt e e e e e e e e e e et e e reeeeeeeaeeeeeaaasnnnsareeeeeeeaeeeeeanaannns 1
5 570563001 VacuumM Bag Ad@PTOr.......ooei et s 1
6 570562001 LOWET VACUUIM TUDE ...ttt e e e e e e e e e e e e n e e e e e e e e e s 1
7 660621001 * Vacuum Tube SCrew (10-14 X 1/2 IN.) cuuiiiiiieiiieee et e e e e nree e e e e 2
8 570561003 UPPEr VACUUM TUDE ..ottt e e e e e e e e e e e e e e e e e e e s 1
9 870170001 * Spark Plug (Champion RCUJ4).......ueue ittt ettt e e e 1
10 940627001 LYz LoT 010 T T o Yo gl I o T O UERRTRR 1
11 940734035 IS €= U {1 0o T 150= T Y= SRR 1
12 290294001 (C o0 g T I TN G PR 1
13 518180001 VaCUUM HANAIE.....coeeeeeeee et e e e e e e e e e e e e e e s r e e e e e e e e eeeeeaaannns 1
14 518273001 Vacuum Handle KNOD ...... ...ttt e e e e e e e e e e e nnns 2
15 300758006 FUEI Cap ASSEIMDIY ..ottt e e e s e e e e s e e e e e e nr e e e e e e nnes 1
16 940627005 L AT = g 11T T = o =Y 1
17 308649002 Air Filter Cover (Incl. part N0S. 11 @Nnd 18) .....uuiiiiiiiiiiie e 1
18 940647032 (@] aTo) (I =T o1 PR 1
19 310221001 S T £ (1Y 30 2 s T ) SRS 1
987000308 Operator's Manual (96064 1002) .......cceiiiurreeeiiieeeeesertreeeeserreeeessssereeessaseeeessaanreeeessanseeeessans 1
6-13-08
(REV:01)

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




Figure B

For Parts Call 606-678-9623 or 606-561-4983

RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08554 AND RY09907

44

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08554 AND RY09907

[

The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your
BLOWER/VACUUM or when ordering repair parts.

PART
NUMBER

870166001
678117001
650026002
518268001
518252001
660665001
518170001
518254001
660674001
518266034
678128002
678114001
518265001
678126001
660759002
678124001
570544002
570544003
900955001
638179001
660666001
678125001
518160001
518140004
760363003
518150001
518255001
570624001
690688001
308068002

PARTS LIST (FIGURE B)

DESCRIPTION QTY
Vacuum Door Kill Switch .......cccccecviiiiiiieeeeee. 1
Vacuum Door Hinge Spring. ......cccccvvvveeereeeeeeennn. 1
HIiNGe PiN e 1
Vacuum DOOF ......cceieeeeeeeieieeeeeeeeeeeeeeeeeee e 1
Vacuum Door COVEF .....uuvvveeeeeieiccieeeeeeeeee e 1
Screw (M4 X 19 MM)..ccoiieiecieieieeeee e 2
Vacuum Door HiNge.........oooeveveviieieeeeeeeee 1
Kill Switch Activator Lever .......ccccceeeevvvveveenennn. 1
Screw (M14 X 7/8 iN.)ccoeieciiieieeeee e e e 10
Outer Volute HOUSING ...ccooeeiieiiieieeeee e 1
Hex Nut w/Retaining Washer ...........ccccccvvveeeennn. 1
Mulcher Blade .......coooooeviiiiiiiieeeeeeeeeee 1
Blower Fan (25.4CC) .ccccuuurerieiieeeeee e 1
Washer (Fan Spacer) .......cocecccveeeeieeeeeeeeeeeceens 1
Screw (M5 x 8 mm Cap Hd.) c..evveeeeeeeeiiiiis 4
Sleeve BUShING...coovvviiiii i 4
Anti Vibration Bushing ..........ccovvvviviiiiiiiininiinnnnes 2
Vibration Isolator........cccccveveieeieeeeeeeeee 2
Heat Shield .....ccceeveiieeceeeee e 2
Wire MESh....cooviiiiiiieee e 1
Screw (M4 X 25 MM)..cccooiiiciiieieeeee e e 1
L= ] 1= RPN 1
Cruise Control Lever........cccccvveveeeeeeeeeeeeeeeeeeens 1
Inner Volute HousiNg ........coeveeveeeeveveieeeiee 1
SWILCH .. 1
Trigger LOCK ....uucieieiee e 1
T o = PSR 1
Rubber Grommet........ccccovvvieieeeeeeeececeeeeeee 1
Woodruff Key (S43C) .....ccoveccieieieeeeee e eeeeeens 1
Crankshaft EXtension ........ccccccvveeeeeeeeeecciecceenns 1

KEY
NO.

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

PART
NUMBER

678171002
640574001
300749002
308004001
900709001
290178008
290702001
660349001
660347001
638027001
300748018
638183001
900955003
660342001
660351002
630002021
640570016
901206001
518596001
660344003
308430001
660351001
518323012
901552001
308054014
518623001
660454006
660674003
308342006
309992001

DESCRIPTION QTY
Washer (2.3 MM)......uueiiiiiieeeeee e 1
Flywheel Assembly ..........cooovviieieiiieiieeieeee 1
Crankcase ASSEMDIY......cccccuurieriieeeeee e eececienns 1
Pulley AssembBIy ....coooeeeiiiiiieeeeeeeeeeeeeee 1
Cylinder Gasket ........ccooveveecciiiiiieeeee s 1
Coil & Boot Assembly.......ccccuvveeriereeeeeeeeeiccnenns 1
Ignition Switch Harness.......cccccceveevecccvivieeeeen. 1
Screw (M4 X 22 MM).cceieieieccceeeeeeee e e e e e eee s 2
Screw (M5 X 50 MM).ccooieiiiciieeeeeeee e 2
Heat Shield ..o 1
Muffler ASSEMDBIY ... 1
Gasket MUFFIEr ... 1
Heat Shield ..o 1
Screw (M5 X 22 MM).ceeiiieieccceeeeeeee e e e 2
Screw w/Washer (M5 X 10 mm)....cceeeeeeiiiccnnnns 2
Cylinder Plate .....ccovveeeieiiccceeieeeee e 1
(@311 T =Y RS 1
Insulator Gasket .......cccoeviviiiiiiiiiiie e 1
Heat Dam.....ccooviiiiiiceeeeeee e 1
Screw w/Washer (M5 X 31 mm)....ccceeveiiiiecnnnns 2
Starter Assembly ...ooooeeviiiiii e 1
Screw (M5 X 16 MM).ccceveeiiiceeeeceee e 4
Engine Shroud HouSIiNG ....ccovvvveeiiiiiciiieeeee, 1
Carburetor Gasket........ccccvvviiieiiiiiiii e 1
Carburetor ......oocveeei i 1
Air BOX Base......ccccviiiiiieieiiiee e 1
Bolt (M5 X 44 MM) e 2
Screw (M14 X 7/8 iN.)ceeceeeicceeeeeeeeee e 2
Fuel Tank Assembly.........ccoovviiiieiiiiiieieeeee 1
Throttle Cable......occueviiie e, 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

RYOBI BLOWER/VACUUM - MODEL NUMBERS RY08554 AND RY09907

BLOWER/VACUUM or when ordering repair parts.

[ The model number will be found on a plate attached to the engine housing. Always mention the model number in all correspondence regarding your

]

6
2
1 \@ @
Figure C
PARTS LIST (FIGURE C)
KEY PART
NO. NUMBER DESCRIPTION QTY
1 690691001 (@31 (o] 1o T o TSP UPPTRPPPPOPRRN 2
2 690687001 L2 ] 0 T SRR 2
3 690690001 LIS 0TI o PRSPPSO 2
4 690686002 NEEAIE BEAINNG ....uetiieiieitiee ettt e e e e e e e e e e e e e e e e e e e e e e nre e e e e e neeeas 1
5 640573003 153 (o o PP 1
6 620301001 PISTON PN ettt ettt e e ae e e st e e e ae e e e e b e e e e b e e e ene e e ene e e eneeean 1

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

WWW.mymowerparts.com




